
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  

Fergus Golf Club Redevelopment 
Environmental Assessment – 
Environmental Study Report 
 
Fergus Development Inc. 



 

 

 

Fergus Golf Club Redevelopment 
Environmental Assessment - 
Environmental Study Report 
 
Fergus Development Inc. 

R.J. Burnside & Associates Limited 
292 Speedvale Avenue West Unit 20  
Guelph ON   N1H 1C4 CANADA 

April 2024  
300052719.1000 



Fergus Development Inc.  i 
 
Fergus Golf Club Redevelopment Environmental Assessment - Environmental Study Report 
April 2024 
 
 

 
R.J. Burnside & Associates Limited 300052719.1000 
052719_Fergus Golf Club Redevelopment EA ESR.docx 
 

Distribution List 

No. of 
Hard 

[...]
Table 7.2 summarizes the target disinfection levels the water treatment plant would be 
designed to, in accordance with the MECP guidelines. 

Table 7.2: Water Treatment Targets 
Pathogen Log Removal / Inactivation 

Cryptosporidium oocysts1 4 

Giardia cysts1 4 
Viruses 4 

1.Cryptosporidium and Giardia have not been detected in the groundwater source. 

The water treatment facility would generally consist of the following components. 

Building 

The building would house process mechanical, electrical, and HVAC equipment, 
chemical feed systems, electrical control room, and chemical room.  Dimensions of the 
building would be confirmed during the preliminary design stages. 

Cartridge Filters 

Two cartridge filters (duty / standby) would be installed to capture and remove any 
suspended solids and sediment from the water to protect the softening membranes from 
fouling.  The filters would be placed in parallel to ensure continuous treatment is 
provided. 



Fergus Development Inc. 64 
 
Fergus Golf Club Redevelopment Environmental Assessment - Environmental Study Report 
April 2024 
 
 

R.J. Burnside & Associates Limited 300052719.1000 
052719_Fergus Golf Club Redevelopment EA ESR.docx 
 

Softening Membranes 

A pressure pump would be provided to feed water through softening membranes (duty).  
The membranes would be housed within pressure vessels, and multiple vessels would 
be arranged in series.  The waste stream containing the hardness minerals would be 
discharged to the wastewater treatment plant. 

A bypass would be installed to redirect a portion of the feed water around the unit when 
needed for emergency or maintenance requirements.  A chemical cleaning feed would 
circulate a cleaning solution through the membrane system components to remove 
fouling, scaling, and other deposit accumulation.  The wastewater from the cleaning 
system would be discharged to the pond via the wastewater treatment plant. 

Primary Disinfection Using UV Light and Chlorination 

The disinfection system would be built around a multi-barrier approach which would 
meet the disinfection levels required by the MECP prior to the water leaving the water 
treatment plant.  The UV disinfection system serves as a multi barrier approach since 
chlorination will be used for primary and secondary disinfection. 

The softened water would flow through two UV reactors (duty / standby).  Flow control 
valves and sensors would be installed to regulate and monitor the flow of the water 
through the UV reactors. 

Secondary Disinfection and Residual Management Through Chlorination 

Sodium hypochlorite dosing pumps (duty / standby) would be provided for secondary 
disinfection and top-up disinfection.  The disinfection system would include a liquid 
chlorine (sodium hypochlorite) storage tank and feed system with sufficient chlorine 
contact time to provide 4-log inactivation of viruses.  The sodium hypochlorite injection 
system would also be designed to maintain a residual of 1.0 mg/L within the distribution 
system.  It should be noted that distribution piping to the first consumer would also 
provide additional contact time but will only be used as a further buffer and would not be 
included in the design of the disinfection system. 

The disinfection achieved through the proposed water treatment plant tis summarized in 
Table 7.3. 



Fergus Development Inc. 65 
 
Fergus Golf Club Redevelopment Environmental Assessment - Environmental Study Report 
April 2024 
 
 

R.J. Burnside & Associates Limited 300052719.1000 
052719_Fergus Golf Club Redevelopment EA ESR.docx 
 

Table 7.3: Total Disinfection Achieved 
Treatment 
Process 

Cryptosporidium 
Oocysts Giardia Cysts Viruses 

UV (Primary 
Disinfection) 

4-log 2.5-log 2-log 

Primary 
Chlorination 
(Secondary 
Disinfection) 

- 1.5-log 4-log 

Total Disinfection 4-log 4-log 6-log 
Required 
Disinfection Before 
First Consumer 

4-log 4-log 4-log 

Treated Water Storage 

An above ground water storage tank would be provided with a capacity to meet the 
water storage requirement for equalization, fire, and emergency volumes under the 
maximum day demand and fire flow condition. 

Booster Pumping Station 

A booster pumping station would be required to supply maximum day demands and fire 
flows to the Fergus Golf Club Redevelopment.  The booster pumping station would 
provide and maintain the pressure range between 275 kPa to 670 kPa (40 psi to 100 psi) 
throughout the servicing area.  One jockey and two high lift pumps (duty / standby) 
would be provided to convey treated water from the reservoir to the distribution.  The 
pumps would be designed such that the firm capacity of the station can be satisfied with 
the largest pump out of service.  The station will also house two fire flow pumps 
(duty/standby) sized to provide fire flows to maintain a minimum pressure of 140 kPa 
(20 psi) within the servicing area in the event of a fire. 

Control Instrumentation and Emergency Procedures 

Sensors and instrumentation would be installed to continuously monitor parameters such 
as pressure, flow, and water quality.  Safety features such as pressure sustaining valves 
and emergency shutdown systems would be implemented to protect the equipment and 
operating personnel. 

The facility will be equipped with an emergency power generator to sustain the entire 
operation. 



Fergus Development Inc. 66 
 
Fergus Golf Club Redevelopment Environmental Assessment - Environmental Study Report 
April 2024 
 
 

R.J. Burnside & Associates Limited 300052719.1000 
052719_Fergus Golf Club Redevelopment EA ESR.docx 
 

Ownership 

The drinking water system will be owned and operated (via a licensed operator) by the 
condominium corporation. 

7.2 Description of the Preferred Wastewater Servicing Design Concept 

The preferred wastewater servicing design concept is based on an aerobic foam media 
trickling filter system. 

The design of the wastewater treatment plant equipment would be based on the quantity 
of wastewater to be treated, as well as the target effluent criteria that must be met.  The 
quantity of wastewater is based on the number of dwelling units (single detached 
homes) and associated population to be serviced by the treatment facility.  Preliminary 
design flows have been estimated at 175 m3/day based on the Township of Centre 
Wellington Draft Engineering Guidelines (2018) which require a per capita flow rate of 
350 L/day.  The development population was estimated using the Township of Centre 
Wellington Development Charges Background Study (Watson & Associates 2020) which 
suggests an average density of 3.094 people per unit.  The design flow estimates also 
include an allowance for inflow and infiltration into the sewer collection system based on 
MECP guidelines of 90 L/person per day.  The design flows also consider an allowance 
to accommodate sewage flows from the golf course clubhouse.  Preliminary wastewater 
design flows are summarized in Table 7.4. 

Table 7.4: Preliminary Wastewater Design Flows 

 No. of 
Units PPU Total 

Population 

Flow per 
Person 
(L/day) 

Total Flow 
(L/day) 

Single Family Units  118  3.094  365  350  127,782  
Golf Clubhouse 

    
10,000 

Allowance for I&I 
  

365 90 32,850 
Total Flow 

    
170,632 

Total ADF (rounded) (m3/day) 175  

The design flow will be refined and confirmed during the design and approval process. 

The preliminary effluent targets for the wastewater treatment facility have been 
developed in consultation with the MECP and are based on discharge to the irrigation 
pond for beneficial reuse as irrigation water.  A copy of pre-consultation records with 
MECP are provided in Appendix I.  Preliminary effluent targets for typical wastewater 
parameters are summarized in Table 7.5. 



Fergus Development Inc. 67 
 
Fergus Golf Club Redevelopment Environmental Assessment - Environmental Study Report 
April 2024 
 
 

R.J. Burnside & Associates Limited 300052719.1000 
052719_Fergus Golf Club Redevelopment EA ESR.docx 
 

Table 7.5: Proposed Effluent Objectives 

Design Parameter Units Effluent 
Objective 

Effluent 
Limit 

Compliance 
Based On 

Total Biochemical 
Oxygen Demand – 
5 Day (BOD5) 

mg/L 5.0  10 Monthly Average 

Total Suspended Solids 
(TSS) 

mg/L 5.0 10 Monthly Average 

Total Phosphorus (TP) mg/L < 0.3 < 0.5 Monthly Average 
Total Ammonia (TAN) mg/L < 1.0 < 2.0 

(summer) 
< 3.0 (winter) 

Monthly Average 

Total Inorganic Nitrogen mg/L < 5.0  < 10 Monthly Average 
pH 

 
6.5 to 9.5 6.5 to 9.5 Single Sample 

Result 
E. Coli CFU/ 

100 mL 
< 100 < 200 Monthly 

Geometric Mean 
Density 

The foregoing effluent criteria are preliminary and will be confirmed with MECP through 
the ECA process. 

The wastewater treatment facility would generally consist of the following components: 

Screening and flow equalization tank 

Raw sewage is collected from the dwelling units and pumped to the wastewater 
treatment facility where it is collected in an initial tank.  This tank provides screening of 
large debris, as well as equalization of peak flows. 

Settling and pre-treatment tanks 

The wastewater would flow through the initial settling and pre-treatment tanks which 
provide separation of solids from the liquid (primary settling) and anaerobic digestion.  
Liquid effluent flows from these tanks into the biofilter tanks for further treatment. 

Aerobic foam media biofilter tanks for aerobic treatment (Biofilters) 

The liquid effluent is conveyed to a series of biofilter tanks which are filled with foam 
trickling filter media.  The effluent from the pump tanks is evenly distributed through 
spray nozzles over the surface of the biofilter medium and treated as it trickles through 
the interior of the medium.  Aerobic conditions are maintained in the treatment tanks 
using passive venting and small air fans.  The aerobic biofilters provide treatment of the 
wastewater by removing organic carbon, solids, ammonia-nitrogen, and pathogens.  The 



Fergus Development Inc. 68 
 
Fergus Golf Club Redevelopment Environmental Assessment - Environmental Study Report 
April 2024 
 
 

R.J. Burnside & Associates Limited 300052719.1000 
052719_Fergus Golf Club Redevelopment EA ESR.docx 
 

biofilters are typically contained in buried concrete or fiberglass tanks with hatches to 
provide access for operation and maintenance. 

Anoxic reactor tanks for nitrogen removal 

Following the aerobic biofilters, the effluent is further treated in anoxic reactor tanks.  
The anoxic reactor provides anoxic conditions (i.e., lacking in dissolved oxygen), which 
promotes the further treatment of the wastewater, specifically related to the removal of 
nitrate.  The anoxic reactors are typically contained in buried concrete or fiberglass tanks 
with hatches to provide access for operation and maintenance. 

Phosphorus coagulant system 

The treatment system would remove phosphorus from the wastewater using a coagulant 
system whereby an aluminum-based product is injected into the liquid effluent to 
precipitate the phosphorus.  The phosphorus coagulant system would typically be 
housed in the wastewater treatment plant control building. 

Filtration 

A final filtration step removes any fine solids or turbidity from the final effluent, typically 
using sand filters.  The filters are typically housed within the wastewater treatment plant 
control building. 

UV Disinfection 

The final treatment step is a UV disinfection system in which the final treated liquid is 
passed through a series of UV lamps to eliminate the remaining pathogens (bacteria, 
viruses).  The UV system is typically housed within the wastewater treatment plant 
control building.  The final treated and disinfected effluent would be discharged to the 
irrigation ponds for reuse as irrigation water. 

The above components are preliminary at this time and will be refined as the design and 
approvals process progresses.  A preliminary process schematic is illustrated in Figure 
7-2 and Figure 7-3 which shows the areas of spray irrigation. 

The treatment facility will consist of a series of buried tanks, as well as a control building 
to house certain equipment and components, control panels, etc.  The treatment plant is 
expected to be equipped with monitoring equipment, remote alarm notifications, and a 
backup power supply.  Regular monitoring and oversight would be stipulated by MECP 
as part of the conditions of approval. 



Fergus Development Inc. 69 
 
Fergus Golf Club Redevelopment Environmental Assessment - Environmental Study Report 
April 2024 
 
 

R.J. Burnside & Associates Limited 300052719.1000 
052719_Fergus Golf Club Redevelopment EA ESR.docx 
 

Ownership 

The wastewater works will be owned and operated (via a licensed operator) by the 
condominium corporation. 



Fergus Development Inc. 70 
 
Fergus Golf Club Redevelopment Environmental Assessment - Environmental Study Report 
April 2024 
 
 

R.J. Burnside & Associates Limited  300052719.1000 
052719_Fergus Golf Club Redevelopment EA ESR.docx 
 

Figure 7-2: Preliminary Process Schematic for Wastewater Treatment Plant 

 

 

 

 

 

 

 

 



Fergus Development Inc. 71 
 
Fergus Golf Club Redevelopment Environmental Assessment - Environmental Study Report 
April 2024 
 
 

R.J. Burnside & Associates Limited  300052719.1000 
052719_Fergus Golf Club Redevelopment EA ESR.docx 
 

Figure 7-3: Areas of Spray Irrigation 
 

 



Fergus Development Inc. 72 
 
Fergus Golf Club Redevelopment Environmental Assessment - Environmental Study Report 
April 2024 
 
 

R.J. Burnside & Associates Limited 300052719.1000 
052719_Fergus Golf Club Redevelopment EA ESR.docx 
 

7.3 Proposed Site Layout 

The water and wastewater treatment facilities would be located on a shared block of 
land located on the NW site.  Based on the preferred design alternatives in the 
preceding sections, a preliminary site layout depicts the potential layout for the water 
treatment and wastewater treatment facilities. 

The proposed water and wastewater treatment plants would be located on the northwest 
parcel of the site as shown in Figure 7-4. 

The proposed site would be accessed via a site access road from Wellington County 
Road No. 19.  The site would be designed to permit service trucks and vehicles to 
service the reservoir, water treatment plant, install equipment, and provide regular 
chemical supply to the facility. 

Parking would be provided adjacent to the entrance at the south side of the property.  
The facility would include bollards at all access doors and around emergency standby 
generation.  The water treatment plant building would also include lighting above the 
access door and additional lighting around the standby generator would be provided.  
Adequate lighting will also be present to facilitate ease of access and required 
maintenance at times where outside light is minimal. 

Yard piping would include raw water feed line, reservoir feed drain lines, treated effluent 
line, and process wastewater piping to the wastewater treatment plant.  Coordination 
with utilities such as hydro and gas would be conducted during the preliminary design 
stage. 

The wastewater treatment components described above are depicted on the preliminary 
site layout illustrated in Figure 7-4, including the wastewater treatment plant building, as 
well as a series of buried tanks.  The backup power supply is also shown on the 
preliminary site plan and would consist of an emergency generator of sufficient size to 
operate both the water treatment plant and the wastewater treatment plant, in the event 
of a power outage. 

 



Fergus Development Inc. 73 
 
Fergus Golf Club Redevelopment Environmental Assessment - Environmental Study Report 
April 2024 
 
 

R.J. Burnside & Associates Limited 300052719.1000 
052719_Fergus Golf Club Redevelopment EA ESR.docx 
 

Figure 7-4: Proposed Site Plan Concept 

 

*Location of components on 
site is subject to change. 



Fergus Development Inc. 74 
 
Fergus Golf Club Redevelopment Environmental Assessment - Environmental Study Report 